	E-01   水泵总成   Gasoline engine pump set contents

[image: image1.png]




	序号

NO.
	零件编号

Part NO.
	零部件名称          Description
	数量QTY

	
	
	中文
	English
	
	

	1
	40001
	泵体
	Body
	
	1

	2
	40002
	泵盖
	Cover
	
	1

	3
	40003
	进水口
	Inlet pipe
	
	1

	4
	40004
	出水口
	Outlet pipe
	
	1

	5
	40005
	叶轮
	Impeller
	
	1

	6
	40006
	涡壳
	Housing
	
	1

	7
	40007
	进水口密封垫
	Inlet pipe valve 
	
	1

	8
	40008
	出水口密封垫
	Outlet pipe valve
	
	1

	9
	40009
	螺塞
	Plug
	
	2

	10
	40010
	螺塞密封圈
	Plug seal ring
	
	2


---1---

	E-01   水泵总成   Gasoline engine pump set contents

[image: image2.png]




	序号

NO.
	零件编号

Part NO.
	零部件名称          Description
	数量QTY

	
	
	中文
	English
	
	

	11
	40012
	O形圈
	O-ring
	
	1

	12
	40013
	铜垫圈
	Sealing washer
	
	5

	13
	40014
	机械密封
	Seal
	
	1

	14
	40015
	双头螺栓
	Stud
	
	4

	15
	40016
	双头螺栓
	Stud
	
	4

	16
	40017
	螺母
	Nut
	
	1

	17
	40018
	密封垫片
	Shim
	
	4

	18
	40019
	泵体密封圈
	Body
	
	1

	19
	40020
	螺栓
	Bolt
	
	7

	20
	40021
	螺栓
	Bolt
	
	5


---2---

	E-02   机架部件   Frame

[image: image3.png]YG79-F0300






	序号

NO.
	零件编号

Part NO.
	零部件名称          Description
	数量QTY

	
	
	中文
	English
	
	

	1
	41000
	机架组件
	Frame comp
	
	1

	2
	41001
	橡胶垫
	Rubber
	
	4

	3
	41002
	卡箍
	Clamp
	
	3

	4
	41003
	软管接口
	Coupling hose
	
	1

	5
	41004
	软管接头
	Union hose
	
	1

	6
	41005
	密封圈
	Seal ring
	
	1

	7
	41006
	过滤罩组件
	Filter
	
	1

	8
	41006
	过滤罩组件
	Filter
	
	1

	9
	41007
	螺钉
	Screw
	
	4

	10
	GB6177-86
	螺母
	Nut
	
	4

	11
	GB6177-86
	螺母
	Nut
	
	2

	12
	GB5787-86
	螺栓
	Bolt
	
	4

	13
	GB5787-86
	螺栓
	Bolt
	
	2


---3---

	E-03   缸头组件   Cylinder head

[image: image4.png]





	序号

NO.
	零件编号

Part NO.
	零部件名称          Description
	数量QTY

	
	
	中文
	English
	
	

	1
	11202
	火花塞
	Spark plug
	
	1

	2
	11240
	缸头盖组合
	Head cover comp
	
	1

	3
	11200
	气缸头组合
	Cylinder head comp
	
	1

	4
	11203
	进气门导管
	In. valve guide
	
	1

	5
	11204
	排气门导管
	Ex. valve guide
	
	1

	6
	11205
	弹簧卡圈
	Valve guide clip
	
	1

	7
	90006
	缸头盖垫
	Head cover packing
	
	1


---4---

	E-03   缸头组件   Cylinder head

[image: image5.png]





	序号

NO.
	零件编号

Part NO.
	零部件名称          Description
	数量QTY

	
	
	中文
	English
	
	

	8
	90007
	气缸垫
	Cylinder head gasket
	
	1

	9
	92001
	废气管
	Exhaust pipe
	
	2

	10
	91004
	双头螺栓M6×94
	Stud boltM6×94
	
	2

	11
	91005
	双头螺栓M8×32
	Stud bolt M8×32
	
	2

	12
	91002
	定位销10×16
	Dowel pin 10×16
	
	2

	13
	GB5789-86
	螺栓M6×12
	Flange bolt M6x12
	
	4

	14
	GB5789-86
	螺栓M8×60
	Flange bolt M8x60
	
	4


---5---

	E-04   箱体组件   Crankcase assy   
[image: image6.png]10—

14
6

15 1311
Ppi élu_[J 19 |






	序号

NO.
	零件编号

Part NO.
	零部件名称          Description
	数量QTY

	
	
	中文
	English
	
	

	1
	12200
	箱体组合
	Crankcase assy
	
	1

	2
	12202
	0型圈 14mm
	0-ring 14mm 
	
	1

	3
	12203
	放油螺栓
	Drain bolt
	
	2

	4
	12211
	调速帽
	Governor slider
	
	1

	5
	12204
	调速摆杆
	Governor arm
	
	1

	6
	12212
	调速轴卡圈
	Governor holder clip
	
	1

	7
	12205
	调速摆杆锁夹
	Lock pin
	
	1

	8
	12206
	放油螺栓垫片
	Drain bolt washer
	
	2

	9
	12221
	调速从动齿轮
	Slave gear governor
	
	1


---6---

	E-04   箱体组件   Crankcase assy   
[image: image7.png]10—

14
6

15 1311
Ppi élu_[J 19 |






	序号

NO.
	零件编号

Part NO.
	零部件名称          Description
	数量QTY

	
	
	中文
	English
	
	

	10
	12210
	调速齿总成
	Governor kit
	
	1

	11
	12220
	调速齿组合
	Governor assy
	
	1

	12
	12207
	垫片6mm
	Plain washer 6mm
	
	2

	13
	12222
	调速离心块销轴
	Governor pin weight
	
	2

	14
	12213
	调速帽垫片
	Thrust washer 6mm
	
	1

	15
	12223
	调速离心块
	Governor weight
	
	2

	16
	87400
	机油传感器
	Oil sensor
	
	1

	17
	90008
	油封 25×41.25×6
	Oil seal 25×41.25×6
	
	1

	18
	GB/T276-94
	轴承6205
	Radial ball bearing (6205)
	
	1

	19
	GB5787-94
	螺栓M6×12
	Flange bolt M6×12
	
	2

	20
	GB6177-86
	螺母 M10
	Flange nut M10
	
	1


---7---

	E-05   左箱盖   Crankcase cover 

[image: image8.png]4
&







	序号

NO.
	零件编号

Part NO.
	零部件名称          Description
	数量QTY

	
	
	中文
	English
	
	

	1
	12101
	左箱盖
	Crankcase cover assy
	
	1

	2
	12102
	机油尺总成
	Oil level cap assy
	
	1

	3
	12103
	注油塞
	Oil filler plug
	
	1

	4
	12104
	密封圈
	Oil level cap packing
	
	2

	5
	90001
	合箱垫片
	Case cover packing
	
	1

	6
	92003
	定位销
	Dowel pin 
	
	2

	7
	90008
	油封25×41.25×6
	Oil seal 25×41.25×6
	
	1

	8
	GB/T276-94
	轴承6205
	Radial ball bearing 6205
	
	1

	9
	GB5787-86
	螺栓
	Flange bolt 
	
	6


---8---

	E-06   曲轴 活塞连杆总成   Crankshaft piston   
[image: image9.png]




	序号

NO.
	零件编号

Part NO.
	零部件名称          Description
	数量QTY

	
	
	中文
	English
	
	

	1
	13000
	曲轴总成
	Crankshaft comp
	
	1

	2
	13002
	调速主动齿轮
	Speed- regulating drive gear
	
	1

	3
	13101
	活塞
	Piston
	
	1

	4
	13102
	气环I
	First ring set, piston
	
	1

	
	13103
	气环II
	Second ring set, piston
	
	1

	
	13110
	油环组合
	Third ring set, piston
	
	1

	5
	13104
	活塞销
	Piston pin
	
	1

	6
	13105
	活塞销挡圈
	Piston pin clip 18mm
	
	2

	7
	13106
	连杆总成
	Connecting rod assy
	
	1


---9---

	E-06   曲轴 活塞连杆总成   Crankshaft piston   
[image: image10.png]




	序号

NO.
	零件编号

Part NO.
	零部件名称          Description
	数量QTY

	
	
	中文
	English
	
	

	8
	13001
	曲轴正时齿轮
	Timing master gear
	
	1

	9
	91007
	连杆螺栓
	Connecting rod bolt
	
	2


---10---
	E-07   凸轮轴（配气结构）   Camshaft   
[image: image11.png]'e'i





	序号

NO.
	零件编号

Part NO.
	零部件名称          Description
	数量QTY

	
	
	中文
	English
	
	

	1
	11203
	气门锁紧螺母
	Pivot adjusting nut
	
	2

	2
	11204
	气门调节螺母
	Rocker pivot
	
	2

	3
	11205
	气门摇臂
	Valve rocker
	
	2

	4
	11206
	气门弹簧
	Valve spring
	
	2

	5
	11208
	进气门
	Intake valve
	
	1

	6
	11209
	排气门
	Exhaust valve
	
	1

	7
	11211
	进气门弹簧座
	Intake valve spring seat
	
	1

	8
	11212
	排气门弹簧座
	Exhaust valve spring seat
	
	1

	9
	11213
	排气门调节帽
	Valve rotator
	
	1

	10
	11214
	气门间隙调节螺栓
	Pivot bolt(M8×L)
	
	2


---11---

	E-07   凸轮轴（配气结构）   Camshaft   
[image: image12.png]'e'i





	序号

NO.
	零件编号

Part NO.
	零部件名称          Description
	数量QTY

	
	
	中文
	English
	
	

	11
	11215
	推杆导架
	Push rod guide plate
	
	1

	12
	11216
	推杆
	Push rod
	
	2

	13
	11217
	挺柱
	Valve lifter
	
	2

	14
	11100
	凸轮轴组合
	Camshaft assy
	
	1

	15
	11101
	离心块复位弹簧
	Weight return spring
	
	1

	16
	11218
	排气门弹簧下座
	Exhaust valve spring retainer
	
	1

	17
	11219
	进气门挡油罩
	Inlet valve oil seal
	
	1


---12---

	E-08   化油器总成   Carburetor    
[image: image13.png]k*. ~






	序号

NO.
	零件编号

Part NO.
	零部件名称          Description
	数量QTY

	
	
	中文
	English
	
	

	1
	23219
	浮子室密封垫
	Float chamber gasket
	
	1

	2
	23240
	浮子油针组合
	Float needle
	
	1

	3
	23230
	浮子组合
	Float
	
	1

	4
	23210
	浮子室组合
	Float chamber
	
	1

	5
	23421
	怠速调整螺钉
	Idle adjustment screw
	
	1

	6
	23213
	底部螺钉
	Screw
	
	1

	7
	23215
	浮子室放油螺钉
	Float chamber drain screw
	
	1

	8
	23331
	阻风门
	Choke
	
	1

	9
	23100
	化油器总成
	Carburetor assy
	
	1


---13---

	E-08   化油器总成   Carburetor    
[image: image14.png]k*. ~





	序号

NO.
	零件编号

Part NO.
	零部件名称          Description
	数量QTY

	
	
	中文
	English
	
	

	10
	23425
	混合比调整螺钉
	Mixture adjustment screw
	
	1

	11
	23251
	主喷油管
	Main nozzle
	
	1

	12
	23312
	燃油过滤杯垫圈
	Fuel strainer cup packing
	
	1

	13
	23141
	化油器接块
	Connecting block
	
	1

	14
	23301
	进气口垫片
	Inlet gasket
	
	1

	15
	23330
	空滤器垫片
	Air cleaner gasket
	
	1

	16
	23142
	化油器垫片
	Carburetor gasket
	
	1

	17
	23317
	阻风门调节杆
	Choke lever
	
	1

	18
	23311
	油门控制臂
	Throttle lever
	
	1


---14---

	E-08   化油器总成   Carburetor    
[image: image15.png]k*. ~





	序号

NO.
	零件编号

Part NO.
	零部件名称          Description
	数量QTY

	
	
	中文
	English
	
	

	19
	23314
	油门控制臂固定盖
	Cover
	
	1

	20
	23313
	油门控制臂钢垫片
	Washer
	
	1

	21
	23312
	油门控制臂密封圈
	Airproof washer
	
	1

	22
	23323
	燃油过滤杯
	Fuel strainer cup
	
	1

	23
	GB5787-86
	螺钉M4
	Screw M4
	
	2

	24
	23325
	弹簧销M2×12
	Spring Pin M2x`12
	
	1

	25
	23254
	主喷油嘴
	Main jet
	
	1

	26
	23327
	定位喷油嘴
	Pilot jet set 
	
	1

	27
	23250
	化油器混合室体
	Mixture chamber body
	
	1

	28
	23260
	节气门组合
	Throttle unit
	
	1


---15---

	E-09   启动器总成   Recoil starter

[image: image16.png]




	序号

NO.
	零件编号

Part NO.
	零部件名称          Description
	数量QTY

	
	
	中文
	English
	
	

	1
	21100
	启动器总成
	Recoil starter assy
	
	1

	2
	21101
	启动器盖组件
	Recoil starter case comp
	
	1

	3
	21103
	手把
	Recoil starter knob
	
	1

	4
	21104
	拉绳
	Recoil starter rope
	
	1

	5
	21106
	卷轮
	Recoil starter reel
	
	1

	6
	21107
	棘爪
	Starter ratchet
	
	2

	7
	21108
	棘爪导板
	Ratchet guide
	
	1


---16---

	E-09   启动器总成   Recoil starter

[image: image17.png]





	序号

NO.
	零件编号

Part NO.
	零部件名称          Description
	数量QTY

	
	
	中文
	English
	
	

	8
	21109
	复位弹簧
	Return spring
	
	2

	9
	21110
	轴位螺钉
	Setting screw
	
	1

	10
	21111
	启动器盘簧
	Recoil starter spring
	
	1

	11
	GB895.2-86
	挡圈 14
	Friction spring
	
	1

	12
	GB5789-86
	螺栓 M6×6
	Flange bolt M6×6
	
	3


---17---

	E-10   右盖   Fan cover

[image: image18.png]




	序号

NO.
	零件编号

Part NO.
	零部件名称          Description
	数量QTY

	
	
	中文
	English
	
	

	1
	12300
	右箱盖组合
	Fan cover comp 
	
	1

	2
	11260
	导流罩
	Shroud
	
	1

	3
	11270
	下护罩
	Shroud comp
	
	1

	4
	87000
	单向导通器
	Diode
	
	1

	5
	86000
	熄火开关
	Cora stop
	
	1

	6
	12301
	橡胶塞
	Hole grmmet drain 
	
	1

	7
	GB5787-86
	螺栓 M6×10
	Flange bolt M6×10
	
	6

	8
	GB5787-86
	螺栓M6×12
	Flange bolt M6×12
	
	1


---18---

	E-11   调整控制系统   Control   
[image: image19.png]#Q.~






	序号

NO.
	零件编号

Part NO.
	零部件名称          Description
	数量QTY

	
	
	中文
	English
	
	

	1
	14410
	调速架组合
	Regulating frame assy
	
	1

	2
	14412
	手柄
	Handgrip
	
	1

	3
	14414
	定位板
	Setting panel
	
	1

	4
	14415
	调整弹簧
	Regulating spring
	
	1

	5
	14416
	拉簧
	Spring
	
	1

	6
	14418
	弹簧片
	Spring patch
	
	1

	7
	14419
	垫圈
	Washer
	
	2

	8
	14421
	调速支撑板
	Support panel
	
	1

	9
	14422
	压板
	Clamp
	
	1


---19---

	E-11   调整控制系统   Control   
[image: image20.png]#Q.~






	序号

NO.
	零件编号

Part NO.
	零部件名称          Description
	数量QTY

	
	
	中文
	English
	
	

	10
	14331
	调速臂
	Regulating arm
	
	1

	11
	14341
	调速拉杆
	Pulling rod
	
	1

	12
	14362
	调整臂紧固螺栓
	Lock bolt
	
	1

	13
	14363
	复位弹簧
	Back spring
	
	1

	14
	14364
	微调弹簧
	Fine regulating spring
	
	1

	15
	GB5787-86
	螺栓M6×12
	Bolt M6×12
	
	1

	16
	GB6177-86
	螺母M6
	Nut M6
	
	2

	17
	GB818-85-H
	螺栓M5×35
	Bolt M5×35
	
	1


---20---

	E-12   飞轮   Flywheel   
[image: image21.png]





	序号

NO.
	零件编号

Part NO.
	零部件名称          Description
	数量QTY

	
	
	中文
	English
	
	

	1
	GB/T699-88
	半圆键
	key
	
	1

	2
	19001
	风扇叶轮
	Cooling fan
	
	1

	3
	19004
	启动引轮
	Starter pulley
	
	1

	4
	81100
	点火器总成
	Ignition coil assy
	
	1

	5
	81101
	火花塞帽
	Spark plug cap assy
	
	1

	6
	81102
	熄火开关线
	Cord stop switch
	
	1

	7
	81200
	飞轮组合
	Flywheel comp
	
	1

	8
	GB5789-86
	螺栓M6×25
	Flange bolt M6×25
	
	2

	9
	GB6177-86
	螺母M14
	Nut M14
	
	1


---21---

	E-13   空气滤清器   Air cleaner   

[image: image22.png]





	序号

NO.
	零件编号

Part NO.
	零部件名称          Description
	数量QTY

	
	
	中文
	English
	
	

	1
	16001
	空气滤清器胶圈
	Elbow packing
	
	1

	2
	16100
	滤芯组合
	Air cleaner element (dual)
	
	1

	3
	16002
	外过滤芯
	Outer filter
	
	1

	4
	16004
	空滤器罩(对偶式)
	Air cleaner(dual)
	
	1

	5
	16003
	橡胶圈
	Air cleaner grommet
	
	1

	6
	16006
	空滤器罩底板
	Silencer plate
	
	1

	7
	16011
	空气滤清器轴环
	Air cleaner collar
	
	2

	8
	16007
	轴环B
	Air cleaner collar b
	
	1

	9
	16200
	空气滤清器座组合
	Air cleaner elbow comp
	
	1

	10
	GB62-88
	蝶形螺母M6
	Butterfly nut M6
	
	2


---22---

	E-13   空气滤清器   Air cleaner   
[image: image23.png]




	序号

NO.
	零件编号

Part NO.
	零部件名称          Description
	数量QTY

	
	
	中文
	English
	
	

	11
	GB6170-86
	螺母M6
	Flange nut M6
	
	1

	12
	GB5787-86
	螺栓M6×20
	Flange bolt M6×20
	
	2

	13
	16012
	空气滤清器盖片
	Cleaner cap
	
	1

	14
	GB62-88
	蝶形螺母M6
	Butterfly nut M6
	
	1

	15
	16013
	空气滤清器外罩
	Air cleaner cover
	
	1

	16
	16014
	空气滤清器滤芯
	Air cleaner element
	
	1

	17
	16015
	隔板
	Air cleaner grid
	
	1


---23---

	E-14   消声器分组件   Muffler comp 

[image: image24.png]




	序号

NO.
	零件编号

Part NO.
	零部件名称          Description
	数量QTY

	
	
	中文
	English
	
	

	1
	18000
	消声器组件
	Muffler comp
	
	1

	2
	18002
	消声器保护板
	Muffler protector
	
	1

	3
	18003
	火花消除器
	Spark arrester
	
	1

	4
	GB847-85
	螺钉 M5×8
	Tapping screw M5×8
	
	4

	5
	GB847-85
	螺钉 M4×6
	Tapping screw M4×6
	
	1

	6
	GB41-86
	螺母
	Hex nut M8
	
	2

	7
	91001
	消声器垫
	Muffler gasket
	
	1


---24---

	E-15   燃油箱   Fuel tank 

[image: image25.png]




	序号

NO.
	零件编号

Part NO.
	零部件名称          Description
	数量QTY

	
	
	中文
	English
	
	

	1
	17101
	出油嘴
	Fuel tank joint
	
	1

	2
	17102
	保护橡皮管（107mm）
	Support rubber (107mm)
	
	1

	3
	17110
	油箱盖组合
	Fuel filler cap comp
	
	1

	4
	17113
	燃油箱垫圈
	Fuel filler cap packing
	
	1

	5
	17120
	油箱本体组合
	Fuel tank comp
	
	1

	6
	17130
	燃油滤网
	Fuel filter
	
	1

	7
	91009
	燃油管M4.5×140
	Flange nut M4.5×140
	
	1


---25---

	E-15   燃油箱   Fuel tank 

[image: image26.png]




	序号

NO.
	零件编号

Part NO.
	零部件名称          Description
	数量QTY

	
	
	中文
	English
	
	

	8
	91002
	油管卡圈
	Tube clip
	
	2

	9
	GB1235-76
	0-形圈 14mm
	0-ring 14mm
	
	1

	10
	GB6177-86
	螺母 M6
	Flange nut M6
	
	2

	11
	17130
	螺栓 M6×25
	Flange bolt M6×25
	
	1


---26---

目   录

Index to engineer group

E-01   水泵总成……………………………..1～2             E-09   启动器总成……………………….16～17

Gasoline engine pump set contents                           Recoil starter

E-02   机架部件…………………………….3                E-10   右盖………………………….….…18

Frame                                                        Fan cover
E-03   气缸头组件…………………………..4～5             E-11   调速控制机构………………….….19～20

Cylinder head                                                   Control

E-04   箱体组件……………………………..6～7             E-12   飞轮……………………….………..21

Crankcase assy                                                  Flywheel

E-05   左箱盖………………………………..8                E-13   空气滤清器…………………………22～23

Crankcase cover                                                 Air cleaner

E-06   曲轴、活塞连杆总成………………...9～10           E-14   消声器分组件………………………24

Crankshaft piston                                                Muffler comp

E-07   凸轮轴（配气机构）………………...11～12          E-15   燃油箱………………………………25～26

Camshaft                                                      Fuel tank

E-08    化油器总成…………………………..13～15

       Carburetor

